SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX40MIMO_Ant5_6925

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.05 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -4.91dBm

RBW 500.000 kHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~100.000 MHz | -60.360 MHz | 500.000 kHz | 6.86441 GHz | -55.55 dBm | 64dB | -10.64d8 |
-60.360 MHz -40.240 MHz 500.000 kHz 6.86467 GHz -55.77 dBm | -10.88 dB
-40.240 MHz -21,120 MHz 500.000 kHz 6.90387 GHz -39.77 dBm | -14.86 dB |
-21.120 MHz -20.120 MHz 500.000 kHz 6.90389 GHz -39.93 dBm R | -15.22d8 |
20.120 MHz 21,120 MHz 500.000 kHz 6.94611 GHz -41.40 dBm -36.49 dB -16.69 dB |
21.120 MHz 40.240 MHz | S00.000 kHz 6.94619 GHz -41.55 dBm -36.64 d& -16.61dB |
40.240 MHz | 60.360 MHz | 500.000 kHz | 6.98535 GHz | -57.68 dBm 52.78 dB -12.78.dp |
60.360 MHz 100.000 MHz 500.000 kHz 6.98673 GHz -58.71 dBm -53.80 dB -13.80 dB |
— -—
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Spectrum Emission Mask Standard: None

Peak Power -5.64 dBm

RBW 500.000 kHz ’

Span 200.0 MHz

Date: 12.NOV.202
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Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-100.000 MHz -60.120 MHz 500.000 kHz 6.85641 GHz -57.78 dBm | -52.14 dB -12.14.d8B |
-60.120 MHz -40.080 MHz | 500.000 kHz 6.86489 GHz -58.00 dBm | -52.36 dB -12.37 dB |
-40.080 MHz -21.040 MHz 500.000 kHz 6.90391 GHz -39.29 dBm -33.65 dB -13.63 dB |
-21.040 MHz | -20.040 MHz | 500.000 kHz 6.90397 GHz 30.32dBm | -33.68dB -13.88dB |
20.040 MHz 21,040 MHz 500.000 kHz 6.94603 GHz -42.32 dBm -36.68 dB -16.88 dB |
21.040 MHz 40.080 MHz | S00.000 kHz 6.94605 GHz -42.36 dBm -36.72 d8 -16.71d8 |
40.080 MHz 60.120 MHz 500.000 kHz 6.98491 GHz -58.13 dBm -52.49dB | -12.62 dB |
60.120 MHz | 100.000 MHz | 500.000 kHz 7.01647 GHz -50.12 dBm -53.47 dB -13.47 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX40MIMO_Ant5_6965

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.00 d8
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(@ 1rm view
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Span 200.0 MHz.

Spectrum Emission Mask

Peak Power

-4.06 dBm

Standard: None

RBW 500.000 kHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~100.000 MHz | -60.120 MHz | 500.000 kHz | 6.90473 GHz | -55.20dem | -51.14dB | -11.14dB |
-60.120 MHz -40.080 MHz 500.000 kHz 6.90521 GHz -55.16 dBm | -51.10 dB8 -11.30 dB
-40.080 MHz -21.040 MHz 500.000 kHz 6.94395 GHz -39.33 dBm | -35.28 dB -15.27 d8 |
-21.040 MHz -20.040 MHz 500.000 kHz 6.94397 GHz -39.50 dBm -35.44dB | -15.64dB |
20.040 MHz 21,040 MHz 500.000 kHz 6.98603 GHz -40.02 dBm -35.96 dB -16.16 dB |
21.040 MHz 40.080 MHz | S00.000 kHz 6.98605 GHz -39.68 dBm -35.62 d& -15.61d8 |
40.080 MHz | 60.120 MHz | 500.000 kHz | 7.02509 GHz | -57.76 dém 53.70 d8 -13.72.dB |
60.120 MHz 100.000 MHz 500.000 kHz 7.02613 GHz -57.62 dBm -53.56 dB -13.56 dB |
— _——
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Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-100.000 MHz -60.720 MHz 500.000 kHz 6.90121 GHz -56.45 dBm | -50.75 dB -10.75dB |
-60.720 MHz -40.480 MHz | 500.000 kHz 6.90429 GHz -56.75 dBm | -51.05 dB -11.06 dB |
-40,480 MHz -21,240 MHz 500.000 kHz 6.94373 GHz -40.59 dBm -34.88 dB -14.87 dB |
-21.240 MHz | -20.240 MHz | 500.000 kHz 6.94377 GHz 40.47dBm | -34.77dB -14.97 dB |
20.240 MHz 21,240 MHz 500.000 kHz 6.98623 GHz -40.10 dBm -34.40 d8 -14.60 de |
21,240 MHz 40.480 MHz | S00.000 kHz 6.98631 GHz -39.81 dBm -34.10 d8 -14.08 dB |
40.480 MHz 60.720 MHz 500.000 kHz 7.02571 GHz -58.45 dBm -52.75dB | -12.76 dB |
60.720 MHz | 100.000 MHz | 500.000 kHz 7.02711 GHz -58.52 dBm -52.82 dB -12.82 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX40MIMO_Ant5_7085

Spectrum I
Ref Level 10.00 d8m Offset 16.87 d& Mode Sweep
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(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm J el -
|
-20 dBm / 1
=30 deém
-40 dB / \
-50 dB ——
| - \—g“.
[BUaET—
-70d
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.62 dBm RBW 500.000 kHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
— -100.000 MHz | -61.200 MHz | 500.000 kHz | ~7.02300 GHz 54.82 dBm | g  -i1.20d8 |
-61.200 MHz -40,800 MHz | 500.000 kHz 7.02389 GHz -55.06 dBm | -11.49 dB
-40.800 MHz -21.400 MHz | 500.000 kHz 7.06359 GHz -40.64 dBm | -17.01dB |
-21.400 MHz -20.400 MHz | 500.000 kHz 7.06361 GHz -40.90 dBm -17.48d8 |
20.400 MHz 21.400 MHz | 500.000 kHz 7.10639 GHz -41.64 dBm -18.22.d8 |
21,400 MHz 40.800 MHz | S00.000 kHz 7.10643 GHz -41.68 dBm -18.04 dB |
40.800 MHz | 61.200 MHz | 500.000 kHz | 7.14611 GHz | -58.66 dBm ( -15.09 d8 |
61.200 MHz 100,000 MHz | 500.000 kHz 7.14655 GHz -58.39 dBm -54.77 dB -14.77 dB |
— _——
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Spectrum Emission Mask

Standard: None ’

Peak Power -3.46 dBm RBW 500.000 kHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-100.000 MHz -60.600 MHz 500.000 kHz 7.02391 GHz -54.80 dBm | -51.34 dB -11.34dB |
-60.600 MHz -40.400 MHz | 500.000 kHz 7.02451 GHz -55.14 dBm | -51.68 dB -11.74.dB |
-40,400 MHz -21,200 MHz 500.000 kHz 7.06377 GHz -39.45 dBm -35.99 dB -15.98 dB |
-21.200 MHz | -20.200 MHz | 500.000 kHz 7.06381 GHz -39.50dBm | -36.04dB -16.24 dB |
20.200 MHz 21,200 MHz 500.000 kHz 7.10619 GHz -37.35 dBm -33.89 d8 -14.09de |
21,200 MHz 40.400 MHz | S00.000 kHz 7.10625 GHz -37.26 dBm -33.80 d& -13.78 d8 |
40.400 MHz 60.600 MHz 500.000 kHz 7.14519 GHz -57.08 dBm -53.62dB | -13.86 dB |
60.600 MHz | 100.000 MHz | 500.000 kHz 7.14569 GHz -57.20 dBm -53.74 dB -13.74 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_5985

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 16.71 d8

Mode Sweep
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Span 400.0 MHz

Spectrum Emission Mask

Standard: None

RBW 1.000 MHz

Power Abs Power Rel ALimit

-53.80 dB

Peak Power -2.56 dBm
Range Low Range Up | RBW | Frequency |

~200.000 MHz | -122.880 MHz | 1.000 MHz | 586106 GHz | -54.30 dem |
-122.880 MHz -81,920 MHz 1.000 MHz 5.86234 GHz -54.52 dBm |
-81.920 MHz -41,960 MHz 1.000 MHz 5.94302 GHz -36.98 dBm |

-41.960 MHz -40.960 MHz 1.000 MHz 5.94306 GHz -36.96 dBm

40.960 MHz 41,960 MHz 1.000 MHz 6.02694 GHz -37.60 dBm

41.960 MHz 81.920 MHz 1.000 MHz 6.02698 GHz -37.54 dBm

81.920 MHz | 122.880 MHz | 1.000 MHz | 6.10786 GHz | -56.47 dBm

122,880 MHz 200.000 MHz 1.000 MHz 6.10798 GHz -56.36 dBm

g
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Spectrum Emission Mask Standard: None
Peak Power -2.43 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-200.000 MHz -124.320 MHz 1.000 MHz 5.85926 GHz 56 dBm | -50.13 dB -10.13d8 |
-124.320 MHz -82.880 MHz | 1.000 MHz 5.86090 GHz -52.53 dBm | -50.11 dB -10.17 dB |
-82.880 MHz -42,440 MHz 1.000 MHz 5.94250 GHz -34.37 dém -31.94 de -11.93d8 |
-42.440MHz | -41.440MHz | 1.000 MHz 5.04258 GHz -34.20dBm | -31.77dB -12.17.d8 |
41.440 MHz 42,440 MHz 1.000 MHz 6.02742 GHz -36.99 dBm -34.56 dB -14.96 dB |
42,440 MHz 82,880 MHz 1.000 MHz 6.02750 GHz -37.03 dBm -34.61 dB -14.60 dB |
82.880 MHz 124.320 MHz 1.000 MHz 6.10930 GHz -55.98 dBm -53.55dB | -13.56 dB |
124.320 MHz 200,000 MHz 1.000 MHz 6.11090 GHz -55.86 dBm -53.43 dB -13.44 dB |
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Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6145

Spectrum I

Ref Level 10.00 dBm
Count 100/100
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Spectrum Emission Mask

Standard: None

Peak Power -2.73 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

~200.000 MHz | -123.360 MHz | 1.000 MHz | 6.02054 GHz | -53.88dem | -51.15dB __ -11.15dB |

-123.360 MHz -82,240 MHz 1.000 MHz 6.02166 GHz -54.27 dBm | -51.54 dB -11.55 dB
-82.240 MHz -42.120 MHz 1.000 MHz 6.10286 GHz -37.87 dBm | -35.15 dB -15.14 d8 |
-42.120 MHz -41.120 MHz 1.000 MHz 6.10290 GHz -38.12 dBm -35.39dB | -15.79.d8 |
41.120 MHz 42,120 MHz 1.000 MHz 6.18710 GHz -38.66 dBm -35.93 dB8 -16.33d8 |
42.120 MHz 82.240 MHz 1.000 MHz 6.18714 GHz -38.89 dBm -36.16 d& -16.16 dB |
82.240 MHz | 123.360 MHz | 1.000 MHz | 6.26834 GHz | -56.17 dBm 53.44 dB -13.45dB |
123.360 MHz 200.000 MHz 1.000 MHz 6.27026 GHz -55.95 dBm -53.22 dB -13.22 dB |
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Spectrum Emission Mask Standard: None
Peak Power -2.05dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-200.000 MHz -121.680 MHz 1.000 MHz 6.01878 GHz -53.65 dBm | -51.60 dB -11.60d8 |
-121.680 MHz -81,120 MHz | 1.000 MHz 6.02334 GHz -54.14 dBm | -52.09 dB -12.10dB |
-81.120 MHz -41,560 MHz 1.000 MHz 6.10342 GHz -36.95 dém -34.91 d& -14.90 dB |
41560 MHz | -40.560 MHz | 1.000 MHz 6.10346 GHz -37.02dBm | -34.97 dB -15.37.d8 |
40.560 MHz 41,560 MHz 1.000 MHz 6.18654 GHz -36.48 dBm -34.44 dB -14.84.d8 |
41.560 MHz 81,120 MHz 1.000 MHz 6.21146 GHz -41.62 dBm -39.57 dB -14.53dB |
81.120 MHz 121.680 MHz 1.000 MHz 6.26654 GHz -55.48 dBm -53.44dB | -13.48 dB |
121.680 MHz 200,000 MHz 1.000 MHz 6.26838 GHz -55.35 dBm -53.30 dB -13.30 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6385

Spectrum I
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Spectrum Emission Mask

Standard: None

Peak Power -2.31dBm
Range Low Range Up | RBW | Frequency |

~200.000 MHz | -122.640 MHz | 1.000 MHz | 6.25758 GHz | -52.46 dBm |
-122.640 MHz -81,760 MHz 1.000 MHz 6.26250 GHz -52.65 dBm |
-81.760 MHz -41.880 MHz 1.000 MHz 6.34310 GHz -37.11 dBm |

-41.880 MHz -40.880 MHz 1.000 MHz 6.34314 GHz -36.80 dBm

40.880 MHz 41,880 MHz 1.000 MHz 6.42686 GHz -37.81 dBm

41.880 MHz 81.760 MHz 1.000 MHz 6.42690 GHz -37.79 dBm

81.760 MHz | 122.640 MHz | 1.000 MHz | 6.50762 GHz | -55.58 dBm

122.640 MHz 200.000 MHz 1.000 MHz 6.51482 GHz -55.60 dBm

g

RBW 1.000 MHz

Power Abs Power Rel ALimit

-53.30 dB
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Spectrum Emission Mask
Peak Power

-3.51 dBm

Standard: None

RBW 1.000 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
[ -200.000 MHz | -125.760 MHz | 1.000 MHz 6.25894 GHz 5337 dBm | -49.86 dB 9.87dB |
-125.760 MHz -83.840 MHz | 1.000 MHz 6.25934 GHz -53.24 dBm | -49.73 dB -9.76 dB |
-83,840 MHz -42,920 MHz 1.000 MHz 6.34206 GHz -35.40 dBm -31.89 dB -11.88 dB |
42920 MHz | -41.920 MHz | 1.000 MHz 6.34210 GHz 35.35dBm | -31.85d8 -12.25dB |
41.920 MHz 42,920 MHz 1.000 MHz 6.42790 GHz -35.73 dBm -32.22 dB -12.62de |
42,920 MHz 83.840 MHz 1.000 MHz 6.42806 GHz -35.67 dBm -32.16 d8 -12.14 d8 |
83.840 MHz 125.760 MHz 1.000 MHz 6.51066 GHz -53.66 dBm -50.15dB | -10.18 dB |
125.760 MHz | 200.000 MHz 1.000 MHz 6.51162 GHz -53.59 dBm -50.08 dB -10.08 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6465

Spectrum I

Ref Level 10.00 dBm
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Spectrum Emission Mask
Peak Power

Standard: None
-3.67 dBm

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -122.640 MHz | 1.000 MHz | 6.33870 GHz | -54.08 dem | : | -i0.41ds |
-122.640 MHz -81,760 MHz 1.000 MHz 6.34238 GHz -54.32 dBm | -10.65 dB

-81.760 MHz -41.880 MHz 1.000 MHz 6.38402 GHz -45.30 dBm | -13.78 d8 |
-41.880 MHz -40.880 MHz 1.000 MHz 6.42314 GHz -38.67 dBm -15.40d8 |
40.880 MHz 41,880 MHz 1.000 MHz 6.50686 GHz -39.97 dBm -16.70 dB |
41.880 MHz 81.760 MHz 1.000 MHz 6.50690 GHz -39.86 dBm -16.18 dB |
81.760 MHz | 122.640 MHz | 1.000 MHz | 6.58754 GHz | -54.75 dém .07 -11.10d8 |
122.640 MHz 200.000 MHz 1.000 MHz 6.58790 GHz -54.80 dBm -51.13 dB -11.13 dB |
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Count 100/100

Offset 16.80 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

-10 dBém
-20 dei

-30 d

-40 d

<50 dB

-60 di

-70d

-80 d

CF 6.465 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None
-3.23 dBm

RBW 1.000 MHz ’

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
[ -200.000 MHz | -122.880 MHz | 1.000 MHz 6.34150 GHz 52,40 dBm | -49.18 dB 9.16d8 |
-122.880 MHz -81.920 MHz | 1.000 MHz 6.34226 GHz -52.60 dBm | -49.38 dB -9.42dB |
-81.920 MHz -41,960 MHz 1.000 MHz 6.42302 GHz -35.35 dBm -32.12 d8 -12.12 dB |
-41.960 MHz | -40.960 MHz | 1.000 MHz 6.42306 GHz 35.27dBm | -32.04dB 12,44 dB |
40.960 MHz 41,960 MHz 1.000 MHz 6.50694 GHz -36.89 dBm -33.67 d8 -14.07 de |
41.960 MHz 81.920 MHz 1.000 MHz 6.50706 GHz -36.87 dBm -33.65 d& -13.63 d8 |
81.920 MHz 122,880 MHz 1.000 MHz 6.58762 GHz -53.69 dBm -50.46 dB | -10.54 dB |
122.880 MHz | 200.000 MHz 1.000 MHz 6.59194 GHz -53.55 dBm -50.32 dB -10.32 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6545

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 16.93 d8 Mode Sweep
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Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.53 dBm

Range Low Range Up | RBW | Frequency |
~200.000 MHz | -122.640 MHz | 1.000 MHz | 642002 GHz | -51.45 dBm |
-122.640 MHz -81,760 MHz 1.000 MHz 6.42242 GHz -51.49 dBm |
-81.760 MHz -41.880 MHz 1.000 MHz 6.50310 GHz -38.25 dBm |
-41.880 MHz -40.880 MHz 1.000 MHz 6.50314 GHz -38.32 dBm
40.880 MHz 41,880 MHz 1.000 MHz 6.58686 GHz -38.58 dBm
41.880 MHz 81.760 MHz 1.000 MHz 6.58714 GHz -38.88 dBm
81.760 MHz | 122.640 MHz | 1.000 MHz | 6.66746 GHz | -55.02 dBm
122.640 MHz 200.000 MHz 1.000 MHz 6.66850 GHz -54.87 dBm
-
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Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 12.NOV.202
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Peak Power -3.79 dBm RBW 1.000 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
[ -200.000 MHz | -121.200 MHz | 1.000 MHz 6.42178 GHz 35dBm | -51.56d8 ~11.56 dB |
-121.200 MHz -80.800 MHz | 1.000 MHz 6.42386 GHz -55.62 dBm | -51.83 dB -11.85dB |
-80.800 MHz -41.400 MHz 1.000 MHz 6.50346 GHz -38.46 dBm -34.67 dB -14.64 dB |
-41.400 MHz | -40.400 MHz | 1.000 MHz 6.50362 GHz 38.23dBm | -34.44dB -14.84dB |
40.400 MHz 41,400 MHz 1.000 MHz 6.58638 GHz -39.15 dBm -35.37 d8 -15.77 dB |
41.400 MHz 80.800 MHz 1.000 MHz 6.58646 GHz -39.00 dBm -35.30 d8 -15.29.d8 |
80.800 MHz 121.200 MHz 1.000 MHz 6.66554 GHz -55.93 dBm -52.14dB | -12.34 dB |
121.200 MHz | 200.000 MHz 1.000 MHz 6.68046 GHz -55.77 dBm -51.98 dB -11.98 dB |

v

[
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6625

Spectrum I
Ref Level 10.00 d8m Offset 16.72 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem
-20 dBém
-30 dBm. =
-40 de! \
=50 dei
-60 dB!
-70d
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.21 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~— -200.000 MHz | -122.400 MHz | 1.000 MHz | 6.50214 GHz | 53.08dBm | -49.87 dB | 9.87dB |
-122.400 MHz -81.600 MHz 1.000 MHz 6.50274 GHz -52.98 dBm | -49.77 dB -9.81 dB
-81.600 MHz -41,800 MHz 1.000 MHz 6.58318 GHz -37.92 dBm | -34.71 d& -14.71.d8 |
-41.800 MHz -40.800 MHz 1.000 MHz 6.58322 GHz -37.93 dBm -34.72dB | |
40.800 MHz 41,800 MHz 1.000 MHz 6.66678 GHz -38.84 dBm -35.63 dB |
41.800 MHz 81,600 MHz 1.000 MHz 6.66690 GHz -38.88 dBm -35.67 dB |
81.600 MHz | 122.400 MHz | 1.000 MHz | 6.74730 GHz | -55.15 dBm -51.94dB |
122,400 MHz 200.000 MHz 1.000 MHz 6.74866 GHz -54.95 dBm 74 dB |
- r
Date: 12.NOV.

11AX80MIMO_Ant4_6625

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.64 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

-10 dBém
-20 dei

-30 d

-40 dBm

<50 dB

-60 di

-70d
-80 d

CF 6.625 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

-2.99 dBm

Standard: None

RBW 1.000 MHz ’

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
| __-200.000 MHz -121.200 MHz 1.000 MHz 6.50266 GHz -55.56 dBm | -52.57 dB -12.57 dB |
-121.200 MHz -80.800 MHz | 1.000 MHz 6.50402 GHz -55.77 dBm | -52.78 dB -12.85dB |
-80.800 MHz -41.400 MHz 1.000 MHz 6.58350 GHz -38.68 dBm -35.69 dB -15.67 dB |
-41.400 MHz | -40.400 MHz | 1.000 MHz 6.58362 GHz 3856 dBm | -35.58dB -15.98 dB |
40.400 MHz 41,400 MHz 1.000 MHz 6.66638 GHz -39.23 dBm -36.24 dB -16.64 dB |
41.400 MHz 80.800 MHz 1.000 MHz 6.66642 GHz -39.07 dBm -36.08 d& -16.08 dB |
80.800 MHz 121.200 MHz 1.000 MHz 6.74610 GHz -55.80 dBm -52.81dB | -12.84 dB |
121.200 MHz | 200.000 MHz 1.000 MHz 6.75202 GHz -55.62 dBm -52.63 dB -12.63 dB |

-~

[

Date:

12.NOV.202

N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6705

Spectrum I

Ref Level 10.00 d8m Offset 17.12 d&

Count 100/100

Mode Sweep

(@ 1rm view

Limit ¢heck PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

40 dB
\

=50 dei

-60 dB!

=70 di

-80 dBm

CF 6.705 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -3.95dBm

RBW 1.000 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -122.400 MHz | 1.000 MHz | 6.58250 GHz | -52.58dBm | -48.63d6 | 8.63d8 |
-122.400 MHz -81.600 MHz 1.000 MHz 6.58278 GHz -52.76 dBm | -48.80 dB -8.86 dB

-81.600 MHz -41.800 MHz 1.000 MHz 6.66314 GHz -38.88 dBm | -34.92 dB -14.91d8 |
-41.800 MHz -40.800 MHz 1.000 MHz 6.66322 GHz -38.87 dBm -34.92dB | -15.32d8 |
40.800 MHz 41,800 MHz 1.000 MHz 6.74678 GHz -40.24 dBm -36.28 dB -16.68 dB |
41.800 MHz 81.600 MHz 1.000 MHz 6.74682 GHz -40.11 dBm -36.16 d& -16.15 dB |
81.600 MHz | 122.400 MHz | 1.000 MHz | 6.82726 GHz | -54.90 dBm 5095 dB -10.99.dp |
122.400 MHz 200.000 MHz 1.000 MHz 6.83962 GHz -54.72 dBm -50.77 d& -10.77 dB |
— _——
Date: 12.NOV.

11AX80MIMO_Ant4_6705

(®)

Spectrum
Ref Level 10.00 dBm Offset 16.97 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBm -
-20 dei
-30d S
-40d
<50 dB
-60 di
-70d
-80 d
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.24 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-200.000 MHz | -122.160 MHz 1.000 MHz 6.58202 GHz 54.03dBm | -49.79dB 9.79dB |
-122.160 MHz -81,440 MHz | 1.000 MHz 6.58298 GHz -54.16 dBm | -49.92 dB -9.96 dB |
-81.440 MHz -41,720 MHz 1.000 MHz 6.66326 GHz -39.00 dém -34.76 d& -14.76 dB |
-41.720MHz | -40.720 MHz | 1.000 MHz 6.66330 GHz -39.11dBm | -34.87 dB -15.27.d8 |
40.720 MHz 41,720 MHz 1.000 MHz 6.74670 GHz -39.02 dBm -34.78 dB -15.18.d8 |
41.720 MHz 81,440 MHz 1.000 MHz 6.74682 GHz -39.00 dBm -34.76 dB -14.74 dB |
81.440 MHz 122,160 MHz 1.000 MHz 6.82682 GHz -55.41 dBm -51.17.dB | -11.27 dB |
122.160 MHz 200,000 MHz 1.000 MHz 6.88686 GHz -55.27 dBm -51.03 dB -11.03dB |
— r
Date: 12.NOV.2022 )3:11

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6785

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.14 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dBl

=50 dei

-60 dB!
=70 di

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -4.02 dBm
Range Low Range Up | RBW | Frequency |

~200.000 MHz | -122.160 MHz | 1.000 MHz | 6.66250 GHz | -53.10 dem |
-122.160 MHz -81,440 MHz 1.000 MHz 6.66286 GHz .29 dém |
-81.440 MHz -41,720 MHz 1.000 MHz 6.74326 GHz -39.55 dBm |

-41.720 MHz -40.720 MHz 1.000 MHz 6.74330 GHz -39.20 dBm

40.720 MHz 41,720 MHz 1.000 MHz 6.82670 GHz -39.58 dBm

41.720 MHz 81.440 MHz 1.000 MHz 6.82674 GHz -39.59 dBm

81.440 MHz | 122,160 MHz | 1.000 MHz | 6.90714 GHz | -54.57 dBm

122.160 MHz 200.000 MHz 1.000 MHz 6.90782 GHz -54.39 dBm

g

RBW 1.000 MHz

Power Abs Power Rel ALimit

49.17d8

-49.27 dB
-35.53 dé

35.18d8

-35.56 dB
-35.57 d
-50.55 d&
-50.37 dB

Date: 12.NOV.

(L )

9.17d8 |

9.28 d8
-15.53 dB
-15.56 dB
-15.96 dB
-15.57 dB
-10.56 dB
-10.37 dB

11AX80MIMO_Ant4_6785

Spectrum

(®)

Ref Level 10.00 dBm
Count 100/100

Offset 17.04 de

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PABS

-10 dBém
-20 dei

-30 d

At

-40 d

<50 dB

NEA

-60 di

-70d
-80 d

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

-5.45 dBm

Standard: None

RBW 1.000 MHz

.03 d8 |

N

Date: 12.NOV.202

Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit
| __-200.000 MHz -124.080 MHz 1.000 MHz 6.65986 GHz -54.48 dBm | -49.03 dB
-124.080 MHz -82.720 MHz | 1.000 MHz 6.66106 GHz -54.57 dBm | -49,12 dB
-82.720 MHz -42.360 MHz 1.000 MHz 6.74258 GHz -39.96 dBm -34.51 d8
-42.360 MHz | -41.360 MHz | 1.000 MHz 6.74266 GHz 30.75dBm | -34.30dB
41.360 MHz 42,360 MHz 1.000 MHz 6.82734 GHz -37.52 dBm -32.07 d8
42.360 MHz 82.720 MHz 1.000 MHz 6.82750 GHz -37.58 dBm -32,13 d8

82.720 MHz 124.080 MHz 1.000 MHz 6.90890 GHz -54.39 dBm -48.94dB |
124.080 MHz | 200.000 MHz 1.000 MHz 6.91322 GHz -54.37 dBm -48.92 dB
-~

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6865

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.03 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dBl

=50 dei

-60 dB!

=70 di

-80 derr

CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None
-3.82 dBm

RBW 1.000 MHz ‘

Power Abs Power Rel ALimit

Range Low Range Up | RBW | Frequency |
~200.000 MHz | -122.160 MAz | 1.000 MHz | 6.74082 GHz | 53.93 dbm |
-122.160 MHz -81,440 MHz 1.000 MHz 6.74290 GHz -53.87 dBm |
-81.440 MHz -41,720 MHz 1.000 MHz 6.82326 GHz -38.96 dém
-41.720 MHz -40.720 MHz 1.000 MHz 6.82330 GHz -39.05 dBm
40.720 MHz 41,720 MHz 1.000 MHz 6.90670 GHz -39.40 dBm
41.720 MHz 81.440 MHz 1.000 MHz 6.90682 GHz -39.33 dBm
81.440 MHz 122.160 MHz 1.000 MHz 6.98714 GHz | -54.75 dBm
122.160 MHz 200.000 MHz 1.000 MHz 6.98738 GHz -55.77 dBm
~r
Date: 12.NOV.2(

50.11d8 _ -10.11d8 |
-50.04 dB -10.06 dB

-35.14.dB -15.14 dB

-35.23dB | -15.63d8 |
-35.58 dB -15.98 dB |
-35.50 dB -15.48 dB |
-50.93 d& -10.94 d8 |
51.95 dB -11.95dB |

11AX80MIMO_Ant4_6865

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.92 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBM<288

-10 dBém

-20 dei

-30 d

-40 d

<50 dB

-60 di

-70d

-80 d

CF 6.865 GHz

10001 pts

Spectrum Emission Mask
Peak Power

Standard: None
-5.43 dBm

RBW 1.000 MHz ‘

Span 400.0 MHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

[ -200.000 MHz | -123.840 MHz | 1.000 MHz 6.74050 GHz 54.70 dBm 49.26 dB 9.26d8 |
-123.840 MHz -82.560 MHz 1.000 MHz 6.74134 GHz -54.81 dBm | -49.38 dB -9.43dB |

-82,560 MHz -42,280 MHz 1.000 MHz 6.82266 GHz -37.85 dBm -32.41 dB -12.40 dB
-42.280MHz | -41.280 MHz | 1.000 MHz 6.82274 GHz -37.85 dBm 3242 dB -12.82dB |
41,280 MHz 42,280 MHz 1.000 MHz 6.90726 GHz -38.49 dBm -33.05 dB -13.45dB |
42,280 MHz 82.560 MHz 1.000 MHz 6.90734 GHz -38.46 dBm -33.03 d8 -13.01d8 |
82.560 MHz 123.840 MHz 1.000 MHz 6.98850 GHz -54.69 dBm -49.26 dB | -9.36 dB |
123.840 MHz | 200.000 MHz 1.000 MHz 6.98926 GHz -55.87 dBm -50.44 dB -10.44 dB |

-~

12.NOV.2022

Date:

[

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_6945

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.03 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PA

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dB

<50 dei

-60 dB!
=70 di

-80 dBm

CF 6.945 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.08 dBm RBW 1.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

~200.000 MHz | -122.400 MHz | 1.000 MHz | 6.82246 GHz | -53.40dBm | -48.41dB | 84108 |

-122.400 MHz -81.600 MHz 1.000 MHz 6.82270 GHz -53.67 dBm | -48.59 dB -8.61 dB
-81.600 MHz -41.800 MHz 1.000 MHz 6.90318 GHz -39.81 dBm | -34.73 d8 -14.72.d8 |
-41.800 MHz -40.800 MHz 1.000 MHz 6.90322 GHz -39.58 dBm -34.50dB | |
40.800 MHz 41,800 MHz 1.000 MHz 6.98678 GHz -40.32 dBm -35.24 dB |
41.800 MHz 81.600 MHz 1.000 MHz 6.98682 GHz -39.91 dBm -34.83 d8 |
81.600 MHz | 122.400 MHz | 1.000 MHz | 7.06714 GHz | -56.21 dBm 51.12dB |
122.400 MHz 200.000 MHz 1.000 MHz 7.06918 GHz -56.12 dBm 04 dB |

- r
Date: 12.NOV. 30

11AX80MIMO_Ant4_6945

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.95 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PAR

-10 dBém
-20 dei

-30 d

-40 d

<50 dB

-60 di

-70d

-80 d

CF 6.945 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None ’

Peak Power -5.47 dBm RBW 1.000 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
[ -200.000 MHz | -122.160 MHz | 1.000 MHz £.80950 GHz 54.65dBm | -49.18.d8 9.16d8 |
-122.160 MHz -81,440 MHz | 1.000 MHz 6.82318 GHz -54.81 dBm | -49.34 dB -9.44 dB |
-81.440 MHz -41,720 MHz 1.000 MHz 6.90326 GHz -37.90 dBm -32.43 d8 -12.43 dB |
41720 MHz | -40.720 MHz | 1.000 MHz 6.90330 GHz 37.80dBm | -32.33dB -12.73dB |
40.720 MHz 41,720 MHz 1.000 MHz 6.98670 GHz -41.23 dBm -35.76 dB -16.16 dB |
41.720 MHz 81.440 MHz 1.000 MHz 6.98698 GHz -40.98 dBm -35.51 d& -15.46 dB |
81.440 MHz 122,160 MHz 1.000 MHz 7.06710 GHz -56.59 dBm -51.12dB | -11.13dB |
122.160 MHz | 200.000 MHz 1.000 MHz 7.06814 GHz -56.34 dBm -50.87 dB -10.87 dB |

v

(L

12.NOV.202

N
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Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 A2-241 of 249



SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX80MIMO_Ant5_7025

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.11 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dBl

<50 dei

-60 dB!

=70 di

-80 dBm

CF 7.025 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power

Standard: None
-3.72 dBm

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~200.000 MHz | -122.160 MHz | 1.000 MHz | 6.90004 GHz | -52.38dBm | -48.66d6 | 5.66d8 |
-122.160 MHz -81,440 MHz 1.000 MHz 6.90294 GHz -52.51 dBm | -48.79 dB -8.82 dB

-81.440 MHz -41,720 MHz 1.000 MHz 6.98322 GHz -38.64 dBm | -34.92 dB -14.91d8 |
-41.720 MHz -40.720 MHz 1.000 MHz 6.98330 GHz -38.58 dBm -34.86 dB | -15.26 dB |
40.720 MHz 41,720 MHz 1.000 MHz 7.06670 GHz -39.36 dBm -35.64 dB -16.04 dB |
41.720 MHz 81.440 MHz 1.000 MHz 7.06686 GHz -39.40 dBm -35.68 d& -15.66 dB |
81.440 MHz | 122,160 MHz | 1.000 MHz | 7.14714 GHz | -56.66 dBm 52.94 dB -12.95dB |
122.160 MHz 200.000 MHz 1.000 MHz 7.15010 GHz -56.49 dBm -52.78 dB -12.78 dB |

-

RBW 1.000 MHz

Date: 12.NOV.

W e

11AX80MIMO_Ant4_7025

(®)

Spectrum
Ref Level 10.00 dBm Offset 17.02 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
-10 dBém
-20 dei
\
-30d —i
-40 d /
<50 dB
-60 di
-70d
-80 d
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.19 dBm RBW 1.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-200.000 MHz | -120.720 MHz 1.000 MHz 6.89942 GHz 54.65dBm | 51.46 dB ~11.46 dB |
-120.720 MHz -80.480 MHz | 1.000 MHz 6.90450 GHz -54.77 dBm | -51.58 dB -1165dB |
-80.480 MHz -41,240 MHz 1.000 MHz 6.98358 GHz -37.35 dém -34.16 d& -14.13d8 |
-41.240MHz | -40.240 MHz | 1.000 MHz 6.08378 GHz -37.19dBm | -34.00 dB -14.40d8 |
40.240 MHz 41,240 MHz 1.000 MHz 7.06622 GHz -38.46 dBm -35.27 dB -15.67 dB |
41,240 MHz 80,480 MHz 1.000 MHz 7.06626 GHz -38.34 dBm -35.15 dB -15.14 dB |
80.480 MHz 120.720 MHz 1.000 MHz 7.14558 GHz -57.36 dBm -54.17 dB | -14.21dB |
120.720 MHz 200,000 MHz 1.000 MHz 7.14574 GHz -57.10 dBm -53.91 dB -13.91.dB |
— r

Date: 12.NOV.202
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samran s, FCC RF Test Report

Report No. : FR202807F

11AX160MIMO_Ant5_6025

Spectrum I

Ref Level 10.00 d8m Offset 16.56 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem \
-20 dBm \
=30 deém
. — )
-50 de - M
-60 dB!
-70d
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.36 dBm RBW 2.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -247.200 MHz | 2.000 MHz | 5.76016 GHz | 51.61dBm | 48.25dB | 8.25dB |
-247.200 MHz -164.800 MHz 2.000 MHz 5.77808 GHz -53.74 dBm | .38 dB -10.42 dB
-164.800 MHz -83,400 MHz 2,000 MHz 5.94156 GHz -37.51 dBm | -34.15 dé -14.15d8 |
-83.400 MHz -82.400 MHz 2.000 MHz 5.94164 GHz -37.34 dBm -33.98dB | -14.81dB |
82.400 MHz 83,400 MHz 2.000 MHz 6.10836 GHz -39.47 dBm -36.12 dB -16.95de |
83.400 MHz 164,800 MHz 2.000 MHz 6.18568 GHz -44.85 dBm -41,49 dB -13.90 dB |
164.800 MHz | 247.200 MHz | 2.000 MHz | 6.27176 GHz | -54.72 dBm -51.37 dB -11.43dB |
247.200 MHz 400.000 MHz 2.000 MHz 6.41552 GHz -54.45 dBm -51.09 dB -11,09 dB |

) (L

Date: 12.NOV.

11AX160MIMO_Ant4_6025

Spectrum I ?
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
-10 dBm Mo
-20 dei
-30 d
-40 d
[P Nt
<50 dB
g IS w—
-60 di
-70d
-80 d
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.69 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
00.000 MHz | -247.200 MHz 2.000 MHz 5.76000 GHz 50.54dBm | -47.86 dB 7.86.dB |
-247.200 MHz -164.800 MHz | 2.000 MHz 5.83320 GHz -44.84 dBm | -42.16 dB -10.22 dB |
-164.800 MHz -83,400 MHz 2,000 MHz 5.87201 GHz -40.84 dBm -38.16 d& -11.32d8 |
-83.400 MHz | -82.400 MHz | 2.000 MHz 5.04164 GHz -35.47dBm | -32.78.dB -13.62d8 |
82.400 MHz 83,400 MHz 2.000 MHz 6.10836 GHz -38.00 dBm -35.41 dB -16.24 dB |
83.400 MHz 164,800 MHz 2.000 MHz 6.18160 GHz -41.48 dBm -38.79 dB -11.60 dB |
164.800 MHz 247.200 MHz 2.000 MHz 6.20264 GHz -44.14 dBm -41.45dB | -11.58 dB |
247,200 MHz 400,000 MHz 2.000 MHz 6.42448 GHz -54.53 dBm -51.85 dB -11.85dB |
— r

Date: 12.NOV.202

N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX160MIMO_Ant5_6185

Spectrum I

Ref Level 10.00 d8m Offset 16.90 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem w
-20 dBém
-30 dém — ~=
St el
<5 _,,/J“"'N‘\—s.\/
-60 dB!
-70d
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.25dBm RBW 2.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -247.680 MHz | 2.000 MHz | 5.88616 GHz | 5250dBm | -49.34dB | 9.34dB |
-247.680 MHz -165.120 MHz 2.000 MHz 5.93768 GHz -53.26 dBm | -50.01 dB -10.06 dB
-165.120 MHz -83.560 MHz 2,000 MHz 6.02544 GHz -44.36 dBm | -41.11 d& -13.66 dB |
-83.560 MHz -82.560 MHz 2.000 MHz 6.10148 GHz -37.08 dBm -33.83dB | |
82.560 MHz 83,560 MHz 2.000 MHz 6.26852 GHz -39.46 dBm -36.21 dB |
83.560 MHz 165,120 MHz 2.000 MHz 6.33735 GHz -43.87 dBm -40.62 dB |
165.120 MHz | 247.680 MHz | 2.000 MHz | 6.43216 GHz | -54.23 dBm -50.97 dB )5 db |
247.680 MHz 400.000 MHz 2.000 MHz 6.58448 GHz -53.96 dBm -50.71 dB -10.71dB |
— _——
Date: 12.NOV.

11AX160MIMO_Ant4_6185

Sy

trum

Date: 12.NOV.202

N

Ref Level 10.00 dBm Offset 16.87 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28¢
-10 dBm M,
-20 dei
-30d W
-40 dBm S
-50 dB
-60 di
-70d
-80 d
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.02 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
.000 MHz -246.240 MHz 2.000 MHz 5.87504 GHz -52.47 dBm | -49.45 dB -9.45d8 |
-246.240 MHz -164.160 MHz | 2.000 MHz 5.93896 GHz -53.10 dBm | -50.08 dB -10.11dB |
-164.160 MHz -83.080 MHz 2,000 MHz 6.10188 GHz -35.53 dém -32.51 d& -12,51d8 |
-83.080MHz | -82.080 MHz | 2.000 MHz 6.10196 GHz -35.46dBm | -32.44 dB -13.27d8 |
82.080 MHz 83,080 MHz 2.000 MHz 6.26804 GHz -37.28 dBm -34.26 dB -15.09 d8 |
83,080 MHz 164,160 MHz 2.000 MHz 6.34224 GHz -40.51 dBm -37.49 dB -10.18 dB |
164.160 MHz 246.240 MHz 2.000 MHz 6.35160 GHz -41.90 dBm -38.88dB | -10.52 dB |
246,240 MHz 400,000 MHz 2.000 MHz 6.43232 GHz -53.89 dBm -50.87 dB -10.87 dB |
r

(L
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11AX160MIMO_Ant5_6345

Spectrum I
Ref Level 10.00 d8m Offset 16.78 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem
-20 dBém
=30 deém
-40 dB ~7 \/‘/\/\/W\-\,\x\-
-50 dei
ISR s m—
-60 dB!
-70d
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.29 dBm RBW 2.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -247.200 MHz | 2.000 MHz | 6.05288 GHz | 51.85dBm | -49.56 dB | 9.56 dB |
-247.200 MHz -164.800 MHz 2.000 MHz 6.17416 GHz -39.67 dBm | -37.38 dB
-164.800 MHz -83,400 MHz 2,000 MHz 6.18360 GHz -38.39 dBm | -36.10 d& |
-83.400 MHz -82.400 MHz 2.000 MHz 6.26164 GHz -35.78 dBm -33.49dB | |
82.400 MHz 83,400 MHz 2.000 MHz 6.42836 GHz -37.24 dBm -34.95 dB |
83.400 MHz 164,800 MHz 2.000 MHz 6.49639 GHz -41.71 dBm -39.42 dB |
164.800 MHz | 247.200 MHz | 2.000 MHz | 6.59208 GHz | -53.68 dBm -51.38 dB |
247.200 MHz 400.000 MHz 2.000 MHz 6.59392 GHz -53.46 dBm |
- r
Date: 12.NOV.

11AX160MIMO_Ant4_6345

Spectrum
Ref Level 10.00 dBm Offset 16.73 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
-10 dBém
-20 dei
-30 d
-40 d
-50 d
-60 di
-70d
-80 d
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.77 dBm RBW 2.000 MHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
00.000 MHz -245.280 MHz 2.000 MHz 6.05224 GHz E- dém | -49.91 dB -9.91d8 |
-245.280 MHz -163.520 MHz | 2.000 MHz 6.09984 GHz -53.16 dBm | -51.39 dB -1141d8 |
-163.520 MHz -82.760 MHz 2,000 MHz 6.26204 GHz -34.49 dém -32.72 d8 -12,70 dB |
82760 MHz | -81.760 MHz | 2.000 MHz 6.26228 GHz -34.34dBm | -32.56dB -13.40d8 |
81.760 MHz 82,760 MHz 2.000 MHz 6.42772 GHz -34.87 dBm -33.10 dB -13.93d8 |
82,760 MHz 163,520 MHz 2.000 MHz 6.50304 GHz -38.75 dBm -36.98 dB -9.52 dB |
163.520 MHz 245.280 MHz 2.000 MHz 6.52248 GHz -41.17 dBm -39.39dB | -9.35dB |
245,280 MHz 400,000 MHz 2.000 MHz 6.59040 GHz -52.06 dBm -50.29 dB -10.29 dB |
— r

N

Date: 12.NOV.202
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11AX160MIMO_Ant5_6505

Spectrum I

Count 100/100

Ref Level 10.00 d8m Offset 16.79 d&

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 del

=50 dei

-60 dB!
=70 di

-80 dBm

CF 6.505 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Range Low Range Up

Peak Power -4.49 dBm

Standard: None
RBW 2.000 MHz

| RBW | __Frequency | Power Abs Power Rel ALimit

2.000 MHz | 6.21472 GHz ___ -52.78 dbm | 8.2606 |
2.000 MHz 6.32600 GHz -41.94 dBm | -7.43 dB

2.000 MHz 6.34696 GHz -39.41 dBm | |
2.000 MHz 6.42148 GHz -36.80 dBm |
2.000 MHz 6.58852 GHz -38.39 dBm |
2.000 MHz 6.65695 GHz -43.53 dBm |
2.000 MHz | 6.75264 GHz | -53.46 dBm |
2.000 MHz 6.75352 GHz -53.29 dBm |

— -400.000 MHz __-247.680 MHz |
-247.680 MHz | -165.120 MHz
-165.120 MHz | -83.560 MHz

83560 MHz  -82.560 MHz
82.560 MHz 83.560 MHz
83.560 MHz | 165.120 MHz

165.120 MHz | 247.680 MHz |

247,680 MHz | 400.000 MHz

-
Date: 12.NOV.

11AX160MIMO_Ant4_6505

Spectrum

Count 100/100

Ref Level 10.00 d8m Offset 16.76 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28¢

-10 dBém
-20 dei

-30 d

-40 d

)
50 de s/

-60 di

-70d
-80 d

CF 6.505 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Range Low Range Up

Peak Power -4.18 dBm

Standard: None
RBW 2.000 MHz

| RBW | __Frequency | Power Abs Power Rel ALimit

[ -400.000 MHz | -248.160 MHz | 2.000 MHz 6.22168 GHz 5386 dBm | -49.60 dB 9.60 dB |
248160 MHz | -165.440 MHz | 2.000 MHz 6.25720 GHz 54.22dBm | -50.04d8 -10.09 dB |
-165.440 MHz | -83.720 MHz 2,000 MHz 6.42124 GHz -37.22 dBm -33.04 dB -13.04 d8 |

-83.720MHz | -82.720MHz | 2.000 MHz 6.42132 GHz 37.04dBm | -32.86d8 -13.70d8 |
82.720 MHz 83.720 MHz | 2.000 MHz 6.58868 GHz -39.62 dBm -35.44 dB -16.27.d8 |
83.720 MHz | 165.440 MHz | 2.000 MHz 6.65247 GHz -43.56 dBm -39.38 dB -13.14.d8 |

165.440 MHz 248160 MHz | 2.000 MHz 6.75312 GHz -53.69 dBm -4951d8 |

248.160 MHz 400,000 MHz 2.000 MHz 6,90432 GHz -53.30 dBm -49.12 dB |

— __
Date: 12.NOV.2022
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11AX160MIMO_Ant5_6665

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 16.98 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dBl

<50 dei

-60 dB!
=70 di

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz.

Spectrum Emission Mask
Peak Power

-4.03 dBm

Standard: None

RBW 2.000 MHz
Power Abs Power Rel ALimit
9.25dB |
-9.39 dB
-12.16 dB

49.25d8
-49.38 dB
-39.60 dB
3386 d8
-35.12.dB
-39.67 dB
-48.94 d8
77 dB

Range Low Range Up | RBW | Frequency |

~_400.000 MHz | -246.720 MHz | 2.000 MHz | 6.41408 GHz | -53.28 dBm |
-246.720 MHz -164.480 MHz 2.000 MHz 6.41832 GHz .41dem |
-164.480 MHz -83.240 MHz 2.000 MHz 6.50624 GHz -43.63 dBm |

-83.240 MHz -82.240 MHz 2.000 MHz 6.58180 GHz -37.88 dBm

82,240 MHz 83,240 MHz 2.000 MHz 6.74820 GHz -39.14 dBm

83,240 MHz 164,480 MHz 2.000 MHz 6.81655 GHz -43.70 dBm

164.480 MHz | 246720 MHz | 2.000 MHz | 6.91160 GHz | -52.97 dBm

246.720 MHz 400.000 MHz 2.000 MHz 6.92008 GHz -52.80 dBm

-
Date: 12.NOV.

11AX160MIMO_Ant4_6665

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.88 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PABS

-10 dBém
-20 dei

-30 d

-40 d

<50 dB

-60 di

-70d
-80 d

CF 6.665 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-5.00 dBm

Standard: None

RBW 2.000 MHz ’

Span 800.0 MHz

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| __-400.000 MHz -246.240 MHz 2.000 MHz 6.37032 GHz -53.80 dBm | -48.80 dB -8.80 dB |
-246.240 MHz -164.160 MHz | 2.000 MHz 6.41976 GHz -53.76 dBm | -48.77 dB -8.91dB |
-164.160 MHz -83.080 MHz 2.000 MHz 6.58180 GHz -38.24 dBm -33.25 d8 -13.24 dB |
-83.080 MHz | -82.080 MHz | 2.000 MHz 6.58196 GHz 38.04dBm | -33.04dB -13.88 dB |
82.080 MHz 83,080 MHz 2.000 MHz 6.74804 GHz -39.36 dBm -34.36 dB8 -15.20 de |
83.080 MHz 164.160 MHz 2.000 MHz 6.82200 GHz -46.56 dBm -41.56 dg -14.27 d8 |
164.160 MHz 246.240 MHz 2.000 MHz 6.91096 GHz -53.16 dBm -48.16 dB | -8.20 dB |
246.240 MHz | 400.000 MHz | 2.000 MHz 6.93208 GHz -53.01 dBm -48.01 dB -8.01dB |

~r

Date: 12.NOV.202

N

[
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11AX160MIMO_Ant5_6825

Spectrum I
Ref Level 10.00 d8m Offset 17.07 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem WVSah
-20 dBém
=30 deém
-40 dBl e~ w
-50 dei
-60 dB!
-70d
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.06 dBm RBW 2.000 MHz
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
— -400.000 MHz | -246.240 MHz | 2.000 MHz | 6.57784 GHz | 52.60dBm | -48.64dB | £.64dB |
-246.240 MHz -164.160 MHz 2.000 MHz 6.57896 GHz -52.86 dBm | -48.80 dB -8.83 dB
-164.160 MHz -83.080 MHz 2,000 MHz 6.67241 GHz -41.33 dBm | -37.28 d8 -10.42 dB |
-83.080 MHz -82.080 MHz 2.000 MHz 6.74196 GHz -38.54 dBm -34.49.dB | -15.32dB |
82.080 MHz 83,080 MHz 2.000 MHz 6.90804 GHz -38.15 dBm -34.10 d8 -14.93de |
83,080 MHz 164,160 MHz 2.000 MHz 6.97807 GHz -43.19 dBm -39.14 dB -12.23 dB |
164.160 MHz | 246.240 MHz | 2.000 MHz | 7.07120 GHz | -54.70 dBm -50.64 dB -10.65d8 |
246.240 MHz 400.000 MHz 2.000 MHz 7.07248 GHz -54.53 dBm -50.48 dB -10.48 dB |
— _——
Date: 12.NOV.

11AX160MIMO_Ant4_6825

Spectrum

(®)

Ref Level 10.00 dBm
Count 100/100

Offset 16.98 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PABS

-10 dBém
-20 dei

-30 d

-40 d

-50 dB

-60 di

-70d
-80 d

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power

-4.93 dBm

Standard: None

RBW 2.000 MHz

Date: 12.NOV.202

N

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
| -400.000 MHz -247.680 MHz 2.000 MHz 6.57376 GHz -53.41 dBm | -48.47 dB -8.47 dB |
-247.680 MHz -165.120 MHz | 2.000 MHz 6.57776 GHz -53.62 dBm | -48.69 dB -8.75dB |
-165.120 MHz -83.560 MHz 2.000 MHz 6.74140 GHz -39.12 dBm -34.18 dB -14.18 dB |
-83.560 MHz | -82.560 MHz | 2.000 MHz 6.74148 GHz 30.03dBm | -34.10dB -14.93 dB |
82.560 MHz 83,560 MHz 2.000 MHz 6.90852 GHz -40.02 dBm -35.09 d8 -15.92de |
83.560 MHz 165.120 MHz 2.000 MHz 6.98192 GHz -45.99 dBm -41.05 de -13.86 dB |
165.120 MHz 247.680 MHz 2.000 MHz 7.07248 GHz -55.00 dBm -50.07 dB | -10.10dB |
247.680 MHz | 400.000 MHz | 2.000 MHz 7.07456 GHz -54.81 dBm -49.88 dB -9.88 dB |

-~

[
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11AX160MIMO_Ant5_6985

Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.22 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dBl

-50 dei

-60 dB!
=70 di

-80 dBm

CF 6.985 GHz

10001 pts

Span 800.0 MHz.

Spectrum Emission Mask
Peak Power

-3.93 dBm

Standard: None

RBW 2.000 MHz

Power Abs Power Rel ALimit
£.87dB |
-8.93 dB

-11.74 dB

4857 dB

-48.92 dB
-39.22 de

3394d8

-34.35 dB
-34.31 dB

Range Low Range Up | RBW | Frequency |

~_400.000 MHz | -245.760 MHz | 2.000 MHz | 6.73664 GHz | -52.80 dBm |
-245.760 MHz -163.840 MHz 2.000 MHz 6.73928 GHz -52.86 dBm |
-163.840 MHz -82,920 MHz 2.000 MHz 6.82640 GHz -43.16 dBm |

-82.920 MHz -81.920 MHz 2.000 MHz 6.90212 GHz -37.87 dBm

81.920 MHz 82,920 MHz 2.000 MHz 7.06788 GHz -38.28 dBm

82,920 MHz 163.840 MHz 2.000 MHz 7.06796 GHz -38.24 dBm

163.840MHz | 245760 MHz | 2.000 MHz | 7.23032 GHz | -55.34 dBm

245.760 MHz 400.000 MHz 2.000 MHz 7.38392 GHz -54.94 dBm

-
Date: 12.NOV.

11AX160MIMO_Ant4_6985

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 17.14 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PABS

-10 dBém
-20 dei

-30 d

-40 d

-50 dB

-60 di

-70d
-80 d

CF 6.985 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-3.97 dBm

Standard: None

Span 800.0 MHz

RBW 2.000 MHz

Date: 12.NOV.202

N

[

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
[ -400.000 MHz | -247.680 MHz | 2.000 MHz 6.72806 GHz 53.00 dBrm | -49.12 dB 0.124d8 |
-247.680 MHz -165.120 MHz | 2.000 MHz 6.73768 GHz -53.12 dBm | -49.,15 dB -9.20 dB
-165.120 MHz -83.560 MHz 2.000 MHz 6.90140 GHz -37.02 dBm -33.05 dB -13.04 dB
-83.560 MHz | -82.560 MHz | 2.000 MHz 6.90148 GHz 36.92dBm | -32.95dB -13.79dB
82.560 MHz 83,560 MHz 2.000 MHz 7.06852 GHz -39.42 dBm -35.46 dB -16.29 dB
83.560 MHz 165.120 MHz 2.000 MHz 7.14256 GHz -44.36 dBm -40.39 d8 -13.13 dB
165.120 MHz 247.680 MHz 2.000 MHz 7.23248 GHz -55.57 dBm -51.60dB | -11.63 dB
247.680 MHz | 400.000 MHz | 2.000 MHz 7.37896 GHz -54.94 dBm -50.97 dB -10.97 dB
-~

Sporton International Inc. (KunShan)
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Partial RU

Maximum power spectral density

Test Result
o Antenna | FreaMHz) | & | e [d;{rﬁlsl\l#;z] a [dBEr:lRIVFI,Hz] [dBIr_riwr/nJHz] Vel
26Tone RUO 0.35 -8.50 -8.15 <-1.00 PASS
Ant5 5955 52Tone | RU37 0.4 -8.50 -8.10 <-1.00 PASS
106Tone | RU53 0.63 -8.50 -7.87 <-1.00 PASS
26Tone | RUO -0.87 -8.30 -9.17 <-1.00 PASS
Ant4 5955 52Tone | RU37 -1.09 -8.30 -9.39 <-1.00 PASS
106Tone | RU53 -1.22 -8.30 -9.52 <-1.00 PASS
26Tone | RUO 2.79 -5.39 -2.60 <-1.00 PASS
total 5955 52Tone | RU37 2.73 -5.39 -2.66 <-1.00 PASS
106Tone | RU53 2.81 -5.39 -2.58 <-1.00 PASS
26Tone | RUO 0.51 -8.50 -7.99 <-1.00 PASS
Ant5 6175 52Tone | RU37 0.48 -8.50 -8.02 <-1.00 PASS
106Tone | RU53 -0.06 -8.50 -8.56 <-1.00 PASS
26Tone | RUO -0.88 -8.30 -9.18 <-1.00 PASS
Ant4 6175 52Tone | RU37 -0.53 -8.30 -8.83 <-1.00 PASS
106Tone | RU53 -0.41 -8.30 -8.71 <-1.00 PASS
26Tone | RUO 2.88 -5.39 -2.51 <-1.00 PASS
total 6175 52Tone | RU37 3.01 -5.39 -2.38 <-1.00 PASS
106Tone | RU53 2.78 -5.39 -2.61 <-1.00 PASS
26Tone | RUS8 -2.44 -8.50 -10.94 <-1.00 PASS

11AX20MIMO

Ant5 6415 52Tone | RU40 -1.1 -8.50 -9.60 <-1.00 PASS
106Tone | RU54 -0.32 -8.50 -8.82 <-1.00 PASS
26Tone | RUS8 0.71 -8.30 -7.59 <-1.00 PASS
Ant4 6415 52Tone | RU40 0.24 -8.30 -8.06 <-1.00 PASS
106Tone | RU54 0.47 -8.30 -7.83 <-1.00 PASS
26Tone | RUS8 242 -5.39 -2.97 <-1.00 PASS
total 6415 52Tone | RU40 2.63 -5.39 -2.76 <-1.00 PASS
106Tone | RU54 3.10 -5.39 -2.29 <-1.00 PASS
26Tone | RUO -0.78 -9.10 -9.88 <-1.00 PASS
Ant5 6435 52Tone | RU37 0.24 -9.10 -8.86 <-1.00 PASS
106Tone | RU53 0.47 -9.10 -8.63 <-1.00 PASS
26Tone | RUO 0.81 -8.70 -7.89 <-1.00 PASS
Ant4 6435 52Tone | RU37 0.49 -8.70 -8.21 <-1.00 PASS
106Tone | RU53 0.16 -8.70 -8.54 <-1.00 PASS
26Tone | RUO 3.10 -5.89 -2.79 <-1.00 PASS
total 6435 52Tone | RU37 3.38 -5.89 -2.51 <-1.00 PASS
106Tone | RU53 3.33 -5.89 -2.56 <-1.00 PASS
ANtS 6475 26Tone | RUO 0.69 -9.10 -8.41 <-1.00 PASS
52Tone | RU37 0.58 -9.10 -8.52 <-1.00 PASS
Sporton International Inc. (KunShan) Page Number : A3-1 of 90
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106Tone | RU53 1.05 -9.10 -8.05 <-1.00 PASS

26Tone RUO -0.41 -8.70 -9.11 <-1.00 PASS

Ant4 6475 52Tone | RU37 -0.39 -8.70 -9.09 <-1.00 PASS
106Tone | RU53 0.33 -8.70 -8.37 <-1.00 PASS

26Tone RUO 3.19 -5.89 -2.70 <-1.00 PASS

total 6475 52Tone | RU37 3.13 -5.89 -2.76 <-1.00 PASS
106Tone | RU53 3.72 -5.89 -2.17 <-1.00 PASS

26Tone RU8 -1.19 -9.10 -10.29 <-1.00 PASS

Ant5 6515 52Tone | RU40 -1.4 -9.10 -10.50 <-1.00 PASS
106Tone | RU54 -0.23 -9.10 -9.33 <-1.00 PASS

26Tone RU8 0.57 -8.70 -8.13 <-1.00 PASS

Ant4 6515 52Tone | RU40 0.51 -8.70 -8.19 <-1.00 PASS
106Tone | RU54 0.67 -8.70 -8.03 <-1.00 PASS

26Tone RU8 2.79 -5.89 -3.10 <-1.00 PASS

total 6515 52Tone | RU40 2.67 -5.89 -3.22 <-1.00 PASS
106Tone | RU54 3.25 -5.89 -2.64 <-1.00 PASS

26Tone RUO -0.46 -8.80 -9.26 <-1.00 PASS

Ant5 6535 52Tone | RU37 -0.15 -8.80 -8.95 <-1.00 PASS
106Tone | RU53 -0.41 -8.80 -9.21 <-1.00 PASS

26Tone RUO 0.52 -8.50 -7.98 <-1.00 PASS

Ant4 6535 52Tone | RU37 0.35 -8.50 -8.15 <-1.00 PASS
106Tone | RU53 0.13 -8.50 -8.37 <-1.00 PASS

26Tone RUO 3.07 -5.64 -2.57 <-1.00 PASS

total 6535 52Tone | RU37 3.12 -5.64 -2.52 <-1.00 PASS
106Tone | RU53 2.88 -5.64 -2.76 <-1.00 PASS

26Tone RUO -0.35 -8.80 -9.15 <-1.00 PASS

Ant5 6695 52Tone | RU37 -0.04 -8.80 -8.84 <-1.00 PASS
106Tone | RU53 0.06 -8.80 -8.74 <-1.00 PASS

26Tone RUO -0.98 -8.50 -9.48 <-1.00 PASS

Ant4 6695 52Tone | RU37 -1.42 -8.50 -9.92 <-1.00 PASS
106Tone | RU53 -0.62 -8.50 -9.12 <-1.00 PASS

26Tone RUO 2.36 -5.64 -3.28 <-1.00 PASS

total 6695 52Tone | RU37 2.33 -5.64 -3.31 <-1.00 PASS
106Tone | RU53 2.74 -5.64 -2.90 <-1.00 PASS

26Tone RU8 -1.76 -8.80 -10.56 <-1.00 PASS

Ant5 6855 52Tone | RU40 -1.56 -8.80 -10.36 <-1.00 PASS
106Tone | RU54 -0.2 -8.80 -9.00 <-1.00 PASS

26Tone RU8 0.72 -8.50 -7.78 <-1.00 PASS

Ant4 6855 52Tone | RU40 0.82 -8.50 -7.68 <-1.00 PASS
106Tone | RU54 0.29 -8.50 -8.21 <-1.00 PASS

26Tone RU8 2.66 -5.64 -2.98 <-1.00 PASS

total 6855 52Tone | RU40 2.80 -5.64 -2.84 <-1.00 PASS
106Tone | RU54 3.06 -5.64 -2.58 <-1.00 PASS

26Tone RU8 -2.23 -8.80 -11.03 <-1.00 PASS

Ant5 6875 52Tone | RU40 -1.89 -8.80 -10.69 <-1.00 PASS
106Tone | RU54 -0.15 -8.80 -8.95 <-1.00 PASS
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26Tone RU8 1.07 -8.50 -7.43 <-1.00 PASS

Ant4 6875 52Tone | RU40 0.93 -8.50 -7.57 <-1.00 PASS
106Tone | RU54 0.45 -8.50 -8.05 <-1.00 PASS

26Tone RU8 2.74 -5.64 -2.90 <-1.00 PASS

total 6875 52Tone | RU40 2.76 -5.64 -2.88 <-1.00 PASS
106Tone | RU54 3.17 -5.64 -2.47 <-1.00 PASS

26Tone RUO 0.37 -9.50 -9.13 <-1.00 PASS

Ant5 6895 52Tone | RU37 0.59 -9.50 -8.91 <-1.00 PASS
106Tone | RU53 0.82 -9.50 -8.68 <-1.00 PASS

26Tone RUO -0.53 -9.20 -9.73 <-1.00 PASS

Ant4 6895 52Tone | RU37 -0.55 -9.20 -9.75 <-1.00 PASS
106Tone | RU53 0.18 -9.20 -9.02 <-1.00 PASS

26Tone RUO 2.95 -6.34 -3.39 <-1.00 PASS

total 6895 52Tone | RU37 3.07 -6.34 -3.27 <-1.00 PASS
106Tone | RU53 3.52 -6.34 -2.82 <-1.00 PASS

26Tone RUO 0.45 -9.50 -9.05 <-1.00 PASS

AntS 6995 52Tone | RU37 1.12 -9.50 -8.38 <-1.00 PASS
106Tone | RU53 0.25 -9.50 -9.25 <-1.00 PASS

26Tone RUO -0.05 -9.20 -9.25 <-1.00 PASS

Ant4 6995 52Tone | RU37 -0.16 -9.20 -9.36 <-1.00 PASS
106Tone | RU53 0.34 -9.20 -8.86 <-1.00 PASS

26Tone RUO 3.22 -6.34 -3.12 <-1.00 PASS

total 6995 52Tone | RU37 3.54 -6.34 -2.80 <-1.00 PASS
106Tone | RU53 3.31 -6.34 -3.03 <-1.00 PASS

26Tone RU8 -0.04 -9.50 -9.54 <-1.00 PASS

Ant5 7095 52Tone | RU40 -0.36 -9.50 -9.86 <-1.00 PASS
106Tone | RU54 0.06 -9.50 -9.44 <-1.00 PASS

26Tone RU8 0.86 -9.20 -8.34 <-1.00 PASS

Ant4 7095 52Tone | RU40 1.27 -9.20 -7.93 <-1.00 PASS
106Tone | RU54 0.7 -9.20 -8.50 <-1.00 PASS

26Tone RU8 3.44 -6.34 -2.90 <-1.00 PASS

total 7095 52Tone | RU40 3.54 -6.34 -2.80 <-1.00 PASS
106Tone | RU54 3.40 -6.34 -2.94 <-1.00 PASS

26Tone RU8 -7.46 -9.50 -12.4 <-1.00 PASS

Ant5 7115 52Tone | RU40 -6.75 -9.50 -12.90 <-1.00 PASS
106Tone | RU54 -7.43 -9.50 -12.31 <-1.00 PASS

26Tone RU8 -6.07 -9.20 -13.10 <-1.00 PASS

Ant4 7115 52Tone | RU40 -6.64 -9.20 -13.40 <-1.00 PASS
106Tone | RU54 -7.26 -9.20 -13.86 <-1.00 PASS

26Tone RU8 -3.70 -6.34 -16.07 <-1.00 PASS

total 7115 52Tone | RU40 -3.68 -6.34 -16.47 <-1.00 PASS
106Tone | RU54 -4.33 -6.34 -16.35 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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